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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDINCTO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURE@ AND TESTED ACCORDING TO OUR QUALKY SYSTEM AND REQUIREMENTS GNEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISEÑADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDIC16N.) 

API 598 - VALVE INSPECTION AND TESTING API 6D - PPELlNE VALVES -CATE. PLUG, B A U  AND CHECK 
API 599 - METAL PLUG VALVES - FLANGED, THREADED AND WCLDING API 600 - STEELGATE VALVES, FLANGED AND WELDING ENDS 
ANSI 616-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSIB16-II - FORGED FITTINGS, SOCKET - WELDMG AND THREADED 
ANSl 616-34 - VALVES - FLANGED, THREADED AND WELDMG ENDS M1602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED. 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES WELDMG AND EXTENDED - BODY ENDS 

P a r t  No. AC041A08MAA8300000 c SHELL 1 ?,E!# 1 SlDE (rnE01' 
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(CMigo) 
4" Fig. 5202 F UT WCB, API TRIM No.8 830000 Dese r i~ t ion  

Descripción CAST STEEL GATE VALVE 150 CLASS 
(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 

VALVE \xmi W W  UUSSION CONTROL (50 PPM'S MAX.) WALWLA SUMINISTRADA CON CONTROL DE BAJAS 
EMISIONES FUGITIVASISO PPM'S MAX.) 1 

PRESSURE TEST 
(PRlXBAS DE PRESION) 

HYDROSTATIC (PSI) 
(HIDROSTATICAI 

PNEUMATIC (PSI) 
(NEUMATICA) 

\ 

I MECHANICAL TESTS (PRoPMECANICAS) 

TENS YiELD ELG RED BHN 

m1 KPSl % % 
2ND 3 R .  AV0 m6 IST 

74.53 47.41 26 47 164 

78.74 43.21 35 41 152 

100.05 68.88 26 44 271 

a 

FACIO-21 W " 3 "  

CHEMICAL COMPOSlTION (%) COMPOSICI~N QUNICA (%) 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CAUDAD QUALITY ASSURANCE 

ITEM HEAT NO. MATERIAL 
(PARTE) (COLADA) (ASThll 

BODY WH14246 ASTM A-216IWCB 
CUERPO 

BONNET ~ ~ 2 4 0 4 3  ASTMA-216IWCB 
PQNETE 

WEDGE D3551 ASTMA-2I7ICAIS 
01sco 

. 

C P S Si V MU Ni C r  M 0  C U  C b  
0.199 0.912 0.023 0.019 0.400 0.020 0.020 0.020 0.030 0.001 0.247 

Nomlizaied lo I N o d d o  a) 930 Temwr 10 (Temole al 650 Cooled in a". (-do en aire.1 
0.216 0.922 0.020 0.017 0.534 0.015 o.oo5 0.036 0.123 0.001 0.364 

Nomlizated fo INodirado a) 930 Tsm~er 10 (Tem~le al 650 Cwled in air. (Enúiado en a&.) 

0.120 0.960 0.026 0.015 0.780 0.120 12.150 0.012 0.036 0.004 
Nomializado a R"odirakd m) 970 Temle a (Tsmoer 10) 630 Enfnado en ain. (Cwled in ak.1 


